cablematic

*xx ()| JIGF**

Item Spare parts
1 NUT @1/2"-12UNC---4pcs
2 |SPRING WASHER () 1/2"-—-4pcs
3 |SCREW BH 1/2"™-T2UNC*L3"---4pcs
4 ISCREW CAP 5/16™-18UNC*L3"-—-8pcs
5 |SPRING WASHER ($5/16"---8pcs
6
=
8

o
<

WASHER @ 8* (D25 *T=3---8pcs

PLASTIC COVER ()50.8---4pcs

PLASTIC COVER [145*45---2pcs
9 CIRCULAR TUBE

r | 10 FIXED TUBE

11 |SQUARE TUBE

(16 12 |BASE TUBE

13 UPLATE

14 WHEEL

15 WRENCH NO.21

16 |ALLEN WRENCH NO.6

Ll N e AR W AG R AN LGN I AN J [ SN VPG UG NG VI IV VI PV



pcnou
Buy on cablematic


KRRV MC-IXFHH

Item Spare parts Q'ty
CONNECTIV PLATE

WASHER @ 8* ()25 x T=3
SPRING WASHER () 5/16"
SCREW CAP 5/16"-18UNC*L2 1/2"
NUT 5/16"-18UNC

O] 4 [Py

PLEASE DO NOT USE WHEELS, \gby¢/”
WHEN YOU CONNECTTWO (32,
OR MORE SETS OF VMC-1x3 A

®

=)



